_ SDX 50 SWM FZ-V EiNsiBAE
0403-971 SDX 50 SWM FZ-V Additional manual

B COEReOR-—BRESE FIFWEERICHI P EDTEVET,

B COFREE AN X VYO ICEATIEFIDAELH>TVET,
SDX SWMHEURERFAE D& TIEZ B E A CHIIZITOC RELY,

W /X—VUZXNMIBLTIE, COBIMRBAEEZZBE S0,

B Thank you for purchasing this Hirobo product.

B This manual is only for main gear installation. Please use instruction from this manual instead
of instructions from standard SDX SWM manual.

B For parts list, check parts list section from this additional manual.

SDX SWM HX iR EREAE SDX 50 SWM Fz-V BinsiEAZE

SDX SWM Instruction manual SDX 50 SWM FZ-V Additional manual

8 )(,p/#‘—\»zg)ﬂyﬁ- ......................................................... P. 18 ::> ........................... P 2
Main gear installation




XA XY ORF
Main gear installation

A 7 & Caution
AT ANEVSIEWE oY EIf . v XAy
#BULMAXASSE T TET,

Pull the main mast up through the mast
lock and fasten with M4X4SS.

AU AN
Y AN R T 5lolE) F1T%,
Vsl VT I 5, Raise the main mast.

Completely lower the
mast lock.

~ AR
Mast lock

Note: Make sure mast assembly has
no end play.

4 ~ A\ & caution
© [Emmm LI
— Main mast
M3.5XT0CS -ooveereviiiininiins 2 M4X4SS )
gl E \®/
@ (o £ g
—| O
B 2
MBXI2TS covreerrereeneseesenennenes 4
M2.6X61IL 3 v 4 | | 18 mme
M2.6X6 countersunk screw <§5g€20 FEMMLT
Use the holes positioned
@ m at 181mm.
MAXASS - veveveneeninieieinniees 2
FW 012X018X0.2T «veveveveeene 1
717 —3.5X5X5.1 oeeevencnns 2
Collar 3.5X5X5.1 SDA 4 ¥ EXIT
\ J SD main gear 87T

IV0HHE L
LTL77ZE W,

The side with the groove
is the upper side.

Brg. 012X021X5Z7Z \8(@2

L Wk

nE9,
) Point the side
HLSTI%
Pre-assembled

M2.6X6M % ¥
M2.6X6 countersunk screw

SDth v FFEY Ny T»
SD second gear housing

M3.5X10CS

717 —3.5X5X5.1
Collar 3.5X5X5.1

with the punch
mark upwards. ‘

F—bosr—=

Auto-rotation case

A A <A FP=181
Main mast P=181

A\ EE Caution

YA Mavo
Mast lock

M4X4SS

7 — b o B

Auto-rotation drive shaft

,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,

Brg. ¢12X16L7 » 7 = A

‘ Bearing ¢12X16L one-way i
ﬁ/ i

QD

K——
e

C 012X022X2.5T

,,,,,, FW 012X018X0.2
\

YIROB5HFHIZ
M3.5SH DR
ZENVTVET,

The hole for the
M3.5X10CS is on
the side with a notch.

\ M3.5X10CS




MEMO




| 0412-320

| g . 2532-049 ! ﬁ
[ ‘ i
B |
|
|
.

. 2531-001

ey TV

() \ ~
‘ 2500-044 N 7 IR ‘
w 2506-035 o . ‘ 0412-295 0403-314
‘ 2505-007 2529-003 11 74‘ 0403-315
w 0412-296 Q T
- ) \ ~
| \
» ST A

0414-584 Sold separately

E% %ﬁ; N @/@ 0412296 2532.085

L ey K 2529-003 ~
| ‘& 2506-035 L
Jr/@ | LN2539-017 G 2500-044 L
FS] 2506-044 & - 0412-293 -
(i 2521-094 EN g .
2532-028 [ .
2521-039 ST e ~
%% ~e. 2525-007—%/ . ﬁ L ‘ .
2506-042 _— | \ v g ! )
oo g TIEND B0 g R G )| 2500044 ﬁ
- (& . d “ , _ i !
W\L ‘ 2500073 o \\ ?500-05\1‘ 2521-136
r | . \' | : 2500-091 |
3 _ 0\ 2) 2539-009 ‘
S

T am. | A8 B XY
| ) < |
2532021 ) \E VNP Y 2532-028
— @, N 0412-301 5
‘ L N O * 2500-051  2505-007
2532-030

|

|

|

|

|

|

|

|

| |

i » o ¥ | ‘
2532-030 2524-014 o J

‘ » o NP -

! ‘ 2532-021 ) 7 ///\

|

|

|

|

|

|

|

|

|

- - - )

0412-297 5529033 i 2522-001 e % \\\
] ,// -
2524-001 / T
—
0412-208 "
[ 2532080 . 2500-114 ‘ ‘
‘ N ‘ .
| 2y O\ - e
L -' | . < oaozan2.
~ 27 '
. 430> <l | . /”/
i G2 i Somes
. % D ) ‘
2525012 >< = 0412300
2532-080 /2

2525-008 -~

N\ 2532048
v

5532.048 - | ! ‘ L~ 0412-299

2531-001 N\
N ®

. \J/ﬁ) L
\\\ 0412-300

\\

2524-001

'2505-001




77— FNo. iTE: NS BEFRAMAS () i %
Code No. Part Q'ty Price (Yen) Remarks
0402-055 | AT A N 2 800
0403212 | $H 7L 2 1,600
0403314 | LR e 1600 sy mmetry et 12,500
0403-315 étejlfjsg;ﬁnglzall/m;J; If)l:aéd(‘):OLijt{)&)ﬂ(i:Zﬁbon) 11 Egt 16,800
0412202 | EZ-V ? i 1 600
0412:203 | FZ-v7 Lo P LS 2 1,200
0412-294 E%szl‘;j;];j;;\;*&* 4 600
0412205 | FZy o8 L il bashing ! 1,000
0412-296 E%zxia\/nf;c—rrjuﬁbcr 2 400
0412297 | FZ-vt=d = 1 3,000
0412208 | FZ-v= " - 1 700
0412-209 | L2 o vomtrotarm 2 800
0412-300 ]]::%:x Ztaybli:;iZe/i z:s/t(\;;pxe: 7 2 300
0412301 | EZ¥ f“jfxﬁ; [ 2 600
0412320 | FZ T head assembly i 18.000
0414-584 gg?e*‘;t;’;'r}h;i;ﬁ; Fov 1 1,000
2500-044 | Brg. 08Xol6X5 ZZ 2 1,200
2500-051 | Brg. 04Xoe8X3ZZ 2 1,200
2500-073 Brg. 94X e8X3FZZ 2 1,200
2500-001 | Br8 o O X aToX SH 2 1.600
2500-114 | Brg. 03Xe9X4ZZ 2 1,200 E A AN
250s5-001 | M27 P 20 200
2505-007 Mﬁijo‘f‘ b 10 200
2505-019 m%:gi‘yﬁo‘i ook 10 300
2505-020 M%jy‘kf; ﬁi((ﬁﬁﬁf 10 300
2506-035 FW 08X012X0.1T 10 400
2506-042 FW 62.6Xe5X0.5T 10 300
2506-044 | FW 02.6X07.5X0.5T 10 300
2521039 | J 7 4X0X2 2 400
2521-078 | o 3 exaxar 2 500
2521094 | Zofia 3XAXe 3F 2 500
2521136 | Ziflar BXISXIF 2 500 Teed for the blade holdar.
2522001 Zg;z;fofj:&é)‘fl?zx‘é 5 500
2522004 | L roa Maxas s 500
2522-033 | LS ke R 5 500
2524-001 | M2V P 10 500
2524-014 | gL ben o EMIX12.5 10 500
2525007 | EX O3 et sand 10 1,000 S separately
2525-008 | o3b- i 10 1,000
2525-012 | 93 RHC9S 10 1,000
2529-003 | 917707 2 300
2531001 | Z7bhAZY 2 M3X3 10 300
2532005 | J v A MO 10 400
2532021 | S v ATy M0 10 600
2532-008 | v T AT G Maxs 10 800
2532-030 | S v AT a2 OxS 10 800
2532-038 | S v T AT MINIE 10 400
2532-048 | [ v T AT MRS 10 800
sneow | L AR o | o
ssam | T U M D o | e
2532-085 | B ieag bl MAXSS 2 800
2539-000 | o sX10 2 300
7539.017 | ¥ ¥ AL FM3X6 5 200

Button bolt M3X6




S 2509-003
s 2532004
0412-302 =] b g
pu 0414-466 (OP) oz v
2303 L <N
0412 T ! [ <EHA 2500-051
0414-471 (OP) | O
) 2500-051 | R 2 0412-111
3 2532-028 | u@‘) \.2525-006
w 2525-006 sk 2532-028
- 0412-111 2 P | 2500-051
I 2531-003 ! 2500-051 < QX S T
‘ N ‘ 2532-004 B
2500-068 w# = - - 0414-467
‘ 2500-049
| 2530-004 2530-011 2530-005 |
0412-118 QL 0412304 | W 8 F |
0412-117 (OP) _ \ ‘
(07 5 ALY Y V) ! |
(For 30 class engine) ‘
T ‘ 2506-021 | ‘
| 2532:002 o 2529-010_ |

‘ | b 0412-119 0403-011 S
|
|

ﬁ 2531-003

0412-122 /@
0412-121 (OP) &
GB0Z FTALYT V) |

(For 30 class engine)

0412-169

0412-123 (OP)
(07 T ALYV )

’ (For 30 class engine)

\
2538-002 ig‘

2505-001

2532-031

[ 2525-006

\/ 2532-004

0412-202

il
Sold separately

0412-171

2532-019

J\ﬁ
/
—
-
3
3




—1— FNo. h% AN BpAmiAs () i %

Code No. Part Q'ty Price (Yen) Remarks

0403-011 | S107 A P11 >~ 1 300

0412-111 ngjsﬁ—ilic?ozrozlja:;n}; A 2 500 \i\hft/l; si]rz\;id collars

0412-117 %ch)}rgje—l?l v?i‘tyha;"lf"\\\g)l:/ar 1l fgt 3,500 f’%ejij?sembled

0412-118 élcl’ztjlv\’t’:{e{?WZhj lz;'llfg)gar l1 zgt 4,000 i&:ﬁiembled

0412-119 (S:lDuqti@glﬂ;zoZ \;ﬁzhjz;g 1 3,000 S%::;/e;fji attached

0412-120 ggiﬁtﬁrigx;;;(ﬁ;{;;5:/51?;.535:/ v 1 500 g;r/efjs attached

0412-121 gg?i)?vlvrl?;e)lrf_or)%%)oeﬁﬁgine 1 2,000 I{;V\Zs{gérs attached

0412-122 ng?vjﬁtellrfzi‘;%ofggine 1 2,500 5N\?1]s1§ers attached

0412-123 gg;cnn‘;i:;\‘c:/mz;?ltyfgggéﬁcnginc 1 1,400 g\cr/cfjs attached

0412169 | BT ST (DTS ! 3.500

0412-171 | SBES = FAA Y & 1 3,300

0412202 :Ef;;(‘);ig::yh;gzgiﬁ 13X 5300 YA Fy b = T 30/500 > BTN
SD muffler assembly for 30/50 1 set ’ With Screws, Nut and Nipple usable to the 30/50 engine.

0412205 | §p7 o= 0T 1 500

0412259 | 3BT otar 80T (DTDS) ‘ 3.000

0412:302 | FZVATAL T 02 1 700

0412303 | 3% L e ! 900

0412304 | SBX ?&Zhiiz L—=r 1 5,000

0412305 | SRXT S N tiom case ! 1.200

0412-306 gg??}ju?ol—\rgtﬂ]ion drive shaft 1 2,000

0412307 | SDX oenein monat 1 1,400

0414466 | 3351V St biok ! 2700 30T

0414-467 | ST AT AP2S 2 300

0414-471 | o10 A s aUS) ! 4000 |3 TS

2500-047 Brg. 012X 021X577 2 1,200

2sonous | BE SN CL

2500-049 | Brg. 010Xo19X5ZZ 2 1,200

2500-051 | Brg. 04Xo8X3ZZ 2 1,200

2500-068 | Brg. 05X ol3X4ZZ 2 1,200

2505-001 | M27 T 20 200

2506-021 FW 05Xe7X0.1T 5 400

2506-036 | FW 012X018X0.2T 5 300

oo | 2 RS 2 |

2105 | e SRR : | W

2525-006 | EX o3t v 10 1,000

2529-010 | QLTSS 5 300

2530-004 l‘f;f;;’bszg)b D 2 400

2530-005 | bbb B 2 300

assoon | R L : |

2531-003 | &7 hA7 0w MAX4 10 300

2532002 | YU I MIXS 10 400

2532004 | S ¥ AT NG, MIXI2 10 400

2532.012 | J %ALY MIX3S 10 400

2532019 | S0 T ALY o y1BSXI0 10 500

2532028 | SV G MAXE 10 800

2532031 | ¥R DG M6 10 800

2550007 | o T MR 0 | e

2538-002 goztfefsltl/[t?lf(sécrew M3X6 10 200

2538-012 | MLEAM2.6X6 10 200

Disc screw M2.6X6




2525-006
™~

.

2500-055

0412-311
2506-032
2532-031

0412-310
2532-

2500-055

2521-137

2511-033

2521-137

2521-131
2532-050

2532-029

2532-031
2506-032
0412-312

2525-006
N
2532-031

0412-311
2532-003 |/

o
.
2505-009
2532-031

2500-055

2532-031

AN
/

/00 o
%
2506-044 / 24
2500-055j

o
I
<
N
I
wy
ol

<
<
<
©
S
el
IS

0412-313

0412-314

2522-005

|

|

|
2524-001
2522-005

2522-033

2522-007

I
i

>

il

S\ =7\ =7
SN2 A

NEF s

A J: @ﬂa/

J )

2524-014




71— FNo. & A% HEPRAMRE (1) fii %
Code No. Part Q'ty Price (Yen) Remarks
0412310 | SDXSWML/ ‘;j;' 2 1,000
0412311 | 3DX SV M aieron leverset 2 1.000
0412312 | P O M eienator teversct ! 1,500
0412313 | e o s Rty i 700
0412314 | QDX et o frammey i 1,300
2500-055 | Brg. 05X010X4ZZ 2 1,200
2505-009 %7;;10‘?1 “I b 10 800
2505-020 Miiflﬁ - {Zh?n%;i;%)% 10 300
2506-032 | FW 05X07X0.4T 5 300
250604 | T o0 O 10 300
2511033 | [ e member MaK26 2 500
2521131 | [0 2XaX12 2 500
251137 | Z KR 2 S00 | B o the SWM clevator ever,
2522001 | J e e 5 500
2522005 | o S e s 500
2522-007 Zd;l ;7;02?4"2;’;’[”(55 5 500
2522-009 Zdjfu ’;Z\OZ%‘YZ%%“”O 5 500
2522-011 Zdj/u ;?02?\&;;29]\(;[2)(90 5 500
2522-014 Zdj/u TN T M2X1I0 5 500
2522-033 Zdj/u AN M2XES 5 500
2524-001 | MZ1 er; s 10 500
2524-014 | o Zri {42%22)45125 10 500
2525-006 E§ ggfa])b 10 1,000 (i; ;z\i\silizi(;(?géﬁ;arately
2532-003 gag ¢ ;76\? f/{;};lgmxm 10 400
2532-029 é;g 2 Zeé 7 Maxio 10 800
2532-031 éig 2 Zef; L Maxe 10 800
2532-039 ég 2 Zej 1o M2.6X6 10 400
o N CHROATERA T B O R SARAE) £
2532-050 | YT AT 2—M2X20 ) 300 JMZIEHED ) EE A

Cap screw M2X20

The length of the threading is different from that of the screws
included in the kit, but this is not a problem.




2534-007

2534-022
0412-325

2505-002

2534-012

0412-200
2532-002

2532-041

v M@J

0412-308

0412-309

I~ A .
~ g\ 2532-041
N
I

2511-033 -

2523-021

12505-006

63

- _—
2534-007 —
SR i ‘///'—\A
~ . __ 7 { .
7 253208 2524-016

2532-041

2505-006



a—FNo. REd A% B HRAfA% (1) ik
Code No. Part Q'ty Price (Yen) Remarks
FTITART—+t vk T T A
0402-665 Radius stay set ! 300 With radius pin
1227w fa~ v b
0403-022 Gyro mount 1 300
SD% > 7 BT
0412-200 | op Fyel tank rubber cushion 4 400
0412001 | SDIEEFY > 2480cc 13X 1,500 SD¥ > 7 BT A f
SD fuel tank 480cc 1 set ’ SD fuel tank rubber cushion attached
SD 019 Brg. =V ¥— 13 Brg/f1 &
0412-204 SD 019 Bearing holder 1 set 1,000 Bearing attached
B S v 7% vy T MV
0412-239 | Euel tank cap for shuttle 2 300
0412308 | SDXAA > TL—21 158 2500 27174 EVO SDXHXS [t
SDX main frame 1 set ’ Can be used for both the Sceadu EVO and SDX models.
SDX SWMH—HR~<7 >k 15X
0412-309 SDX SWM servo mount 1 set 2,000
SDXAX v K A 7174 EVO SDX XTIt
0412-319 SDX skid 1 1,200 Can be used for both the Sceadu EVO and SDX models.
0412325 | SDXHRTA YT b 13X 600 A7174 EVO SDXTRJ It
SDX body mount set 1 set Can be used for both the Sceadu EVO and SDX models.
ELSOSAA v F 7L —}
0414-396 ELSO05 switch plate ! 300
2500-049 | Brg. 010X@19X5ZZ 2 1,200
M35 k
2505-002 M3 nut 20 200
2505-006 | M3TAH b 10 200
M3 nylon nut
2506-004 | FW 03X@8X0.5T 20 100
2506-020 | FW ¢5Xe10XIT 20 200
RNAZBA R — M3X26
2511-033 Hexagon cross member M3X26 2 500
V) aryFa—772.5X5X1000
2313-072 | Giticon tubing 2.5X5X1000 ! .
)3y Fa2—72.3X3.6X1000
2313-073 | Siticon tubing 2.3X3.6X1000 ! 300
717 —3X6X5S
2521-064 | Collar 3X6X58 2 300
P.P.’31 793X 04.5X1100
2523-021 | pp hine 63X 4.5X1100 2 400
M21y R FL=9
2524-016 M2 rod end L=9 10 500
Fx v AT 2—M3X8
2532-002 Cap screw M3X8 10 400
Fy v T AT 2—M3X12
2532-004 Cap screw M3X12 10 400
Fy VT AT 2—M2X8
2532-028 Cap screw M2X8 10 800
F*x v T AT 2—M3X14
2532-041 Cap screw M3X14 10 400
FRTH < AM3X32
2533-024 | py head screw M3X32 10 300
F V7 AZ) 2—M3X1271
2534-007 Tapping screw M3X12 Black 10 100
5oV AL) 2—M3X10
2534-012 Tapping screw M3X10 10 100
¥y T AZ) 2—~M2X8
2534-016 Tapping screw M2X8 10 100
Yoy ALY) 2—~M3X14 21
2534-022 Tapping screw M3X14 No.2 type 10 200
2537.000 | FERY LT A1) 2—-M2.6X16 10 500

Tapping screw with washer M2.6X16

11




o 0412-147

2506-005 ~

. ™~
) ~ N

| P : 1
s S 135
% /// N 2 ( 2525-006
\ \\:.// 3500.054 N . <@/‘ 2532-031
N 2521% ~. 7 &
Y 0414«414/@\\ ™~ 2532-030
5

. 2500-054
0412-146 N 2506-029
=Y DATA FlE N 0414-163

F bR ET 54K
. (A7 F#hEt o)
Slide shafts are attached (M6 nut included

with a nut. " withslide shaft)

2500-068 0414-501

@\Tcﬁ

0412-139

2509-015
2504-028

0412-145
2529-010

2506-021
| 2500-055

2532-028 %:%
T e 2525-007
] %0
‘ ‘ 0414-494

’ k 0412236
< 2505-006 0412-316 N
wze

2506-004

~

\
-~ 2534-006 ‘
0412-318 ( |
0412-139 ‘ % |
- © v | ‘
Ty 2309015 \ :
~ ~
0414-118
0412-138
0402-523

5
2500-068
2521-082

0414-117

2532-001

0412-140

0412-315

CL

12



—1— FNo. i A BEFRAMS (1) fiiii %
Code No. Part Q'ty Price (Yen) Remarks
0402-523 | Sf pret b0l 1 400

0412-138 gg fozl?tz"gc:\;r’\gt?lul:)/‘}l;"l! tht ur ll;Ztt 1,800 ﬁ%gzjiclnblcd

0412139 | SBT L et ! 600 Rl pins st hod
0412-140 fagézz;jrﬁp’e‘fgggz“’s 1 1,000

0412145 | SR S Vi et shate i 1200 BT bled

0412-146 ggzﬁr})ﬁtfh/pﬁzul/e? bt ll:t§ 1,800 g;%jljngs attached
0412-147 SBZH;})L[EJ]:;L;? et 11 fgt 1,000 S#;z;v:j;l;gt;i\/dlq—pins attached
0412:157 | L e ot ! 500

0412-236 gg z_mru):ftlc—;_sé b7 Eﬁl& 1 1,000 g;:;/c\\’v_ga;g ﬁits attached
0412315 | $BX ?ufh;?; e 1 300

0412316 | $BXViider control gaide 3.5 i 500

0412:317 | 38X 7 der control rod 12973~ e 800 i aie pipe sad 2od onrts
0412318 | SBX Vil bade 1s6 "© 2 500

0414-117 | 2= :;“ﬁ;;T 1 300

o414-118 | Bl st ! 700

0414-141 ﬁg;ﬁta’pﬁzt‘;; RARA 1 500

0d14-142 | ToESMT LT oot 500 With il piteh piate. paraiiel pin ) ©
0414-163 SXlZe/rs{;i[E 1 400 \1\7/&[/?31—1\2]6\ ﬁi%LTn type
0414-494 | P37t e T AR 1,200

0414-495 | B3 ijf;’ll‘sﬁg >z 1 1,200

0414-501 | B3T =T b 1 700

2500-051 Brg. 04Xoe8X377 2 1,200

2500-054 | Bre. 06Xol0X3ZZ > 1,200

2500-055 | BRG. 5X10X4 ZZ > 1,200

2500-068 | Bre. 05Xol3X4ZZ P 1,200

00w | BRG IO :

201025 | o e oSS 1

2505-006 | M3 hvrom mne 10 200

2505-013 | M2:67 > 10 200

2506-004 | FW 03X08X0.5T 20 100

2506-005 | FW 04X06X0.5T 10 100

2506-021 | FW 05X07X0.1T 5 400

2506-029 | FW 06X08X0.3T s 500

2506-032 | FW 05X07X0.4T s 300

2507-001 | £ 7015 10 100

2509-012 Gir;gjj(;gilfezlﬁlnl X116 2 300

2509-015 | foii i ao2rs’? 10 500

2521079 | J G oX7X3 2 500

2052 | L B0 0 :

2523-024 | PN 23 Re 5 1,000 G ot bty rod.
2524-001 | M3 U 10 500

2525-006 | EX 93V 10 1,000

2525-007 | EX 3T it 10 1,000

2529-010 | 9V Z S8050 5 300

2531002 | £ hA7 0o M3XS 10 300

2532-001 éi;‘,’ 7y 2T M3X6 10 400

2532-005 ffag’ 7 o M3XI6 10 400

2532-028 ffa?; JT Ay o TM2XE 10 800

2532-030 g‘a; TR MReXs 10 800

2532-031 f;; g7y 2T M2X6 10 800

2534-006 | £, S R s emia 2 2T 10 100

2534-012 ?a;pf;; 7z A sx10 10 100

2539-015 | JTNE > M3X6.3 > 500

Guide pin M3X6.3

13




0412-324
0412-337 (¥ > Z7/Pink)

@ vsiog iz sodns, ) \m\s\‘a\u\“ Pvuiof 2| ssdnss,

"25001ON ueder u pawa 80020

©

2532-012
P

(0

2506-010

T
i?

I
@T

0412-154

Z

¢

0412-323

0412-199

- y 0404-796 ‘
/[ oa12-165 ’ ﬂ 5 |
| , o

‘ //

(&
,\ 2505-006

14



I—FNo. AES AE REHRAMAS (1) %
Code No. Part Q'ty Price (Yen) Remarks
T—WVT—=LT L —AF—3I7)L98
0404-796 Tail boom brace terminal 98 4 400
SDT =V 7 —=L7 L —A L=445 —3IFAE
0412-151 SD tail boom brace L=445 2 1,000 With brace terminal
SDIg#E-L v I 15X IV, BNV
0412-154 SD tail stabilizer set 1 set 200 With screw and fin band
@SAF v T
0412-165 05 snap pin 4 300
SDF ¥ E U ¥ L /X—T L
0412-199 | op cabin damper rubber 4 400
SDXF v/ E'—
0412-322 | oy canopy 1 1,500
0412323 | SDXF¥E b 17X 4200 FrEy Fx/E—tvh
SDX cabin set 1 set i Includes a complete set of parts for a cabin and canopy.
SDX 7 71—V
0412-324 | oy docal 1 1,500
SDXT = (¥ 7)
0412-337 | gPX decal (pink) 1 1,500
2505-006 | M37 111 b 10 200
nylon nut
M2.6F > b
2505-013 | V5"t 20 200
2506-010 | FW 03Xe9X1T 20 100
F vy 7 A7) 2—M3X35
2532-012 Cap screw M3X35 10 400
Fx v T AT 2—M2.6X10
2532-051 Cap screw M2.6X10 10 400
2534013 | 27 EYT AT 2—M2.6X6h T A2ME 10 200

Tapping screw M2.6X6 truss No.2 type

15




HIROB0

“Teel the heart
EOmM—FkXE4t HIRO30 UMINED

3-3-1 SAKURAGAOKA, FUCHU-SHI,
RBRRRMRHES-3-1 T726-0006 HIROSHIMA-PREF,JAPAN T726-0006
TEL:(0847)40-0088 (%) FAX:47-6108  TEL:81-847-40-0088 FAX :81-847-47-8902

A\ = & caution

O AEOABTD—ERE /=32 & BUT CErBl T2 2 I SN TVET,

@ FEOABICOVWTIR, FERFELULICERTZZENHBIET,

@ AEORBIIDWTALEHL TS TP A—IARELSRPRY), REdbhioEsRffEsnce
PHYELESL, T—RSEEIVETEIBENNELET,

@ BRALEBRIIDVWTEOBEILAPHOTEEEEVPRETOT, ITHARILES,

(D Reproduction of this manual, or any part thereof, is strictly prohibited.

@ The contents of this manual are subject to change without prior notice.

® Every effort has been made to ensure that this manual is complete and correct. Should
there, however, be any oversights, mistakes or omissions that come to your attention, please
inform us.

@ Item (@ not withstanding, we cannot be responsible for events related to the operation of
your model.

FR30&F2R
First printing

MIRFET
February 2018

H.I




